YANMAR PARTS CATALOG

0CD10-M48203EN

Last update Nov., 2011




Introduction

1.This parts catalog for SAKAl HEAVY INDUSTRIES, Ltd. NFADG6, 8—(E)SA is published
as a revised edition of the Diesel engine.

Parts catalog No. Date of issue Remarks
First edition 000Y00D4820 No need
Ist revised edition 000Y00D4821 Apr., 1995 No need
2nd revised edition 000Y00D4822 Dec. , 1999 No need
3rd revised edition 000Y00D4823 Oct., 2006

2.This parts catalog does not contain the technical data needed for maintenance

service.

3.The illustrations used in this parts catalog have been simplified for clarity.

4. Specification

Model name Column  |Model of SAKAI HEAVY INDUSTRIES,Ltd name
NFAD6-ESA A HV301CY

NFAD6-SA B HV50Y, HV60Y
NFAD8-ESA C HV501CY

NFAD8-SA D HV70Y, HV80Y

5. The contents of this parts catalog are subject to change without notice.

6.Be sure to use only Yanmar genuine part for repairs. |f imitation parts are used,

it may cause engine defects.




Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



Fig. No

. Fig. Name

NFAD6,8-(E)SA

1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

. CYLINDER BLOCK
. CYLINDER HEAD & BONNET

. AIR CLEANER & MUFFLER

. CAMSHAFT

. CRANKSHAFT & FLYWHEEL

. PISTON & CONNECTING ROD

. LUB.OIL SYSTEM & STARTING DEVICE
. RADIATOR & FUEL TANK

. FAN

FUEL INJECTION PUMP

FUEL INJECTION SYSTEM
GOVERNOR & CONTROL DEVICE
STARTING MOTOR

TOOL & LABEL

GASKET SET(OPTIONAL)
CYLINDER BLOCK

CYLINDER HEAD & BONNET

AIR CLEANER & MUFFLER
CAMSHAFT

CRANKSHAFT & FLYWHEEL
PISTON & CONNECTING ROD
BALANCER

LUB.OIL SYSTEM & BREATHER

RADIATOR & FAN

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.

33.

Fig. Name
FUEL INJECTION PUMP
FUEL TANK
FUEL INJECTION SYSTEM
GOVERNOR & CONTROL DEVICE
REGULATOR HANDLE
STARTING DEVICE
STARTING MOTOR
TOOL & LABEL

GASKET SET(OPTIONAL)



0CD10-M48203

Fig.1. CYLINDER BLOCK

] 362726

—. 2|2\L
A8
D! 5.
4D

REFER TO Fig.7

Remarks

(A)THESE PART ARE ALSO SOLD BY
FIG.15 NO.1-1

(GASKET SET.P/# 705092-92601).
(1)REPAIR PART.

(A)=NFAD6-ESA (D)=
(B)=NFAD6-SA )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  705090-01900 LINER ASSY, CYLINDER 1 1
3 2 105090-01300 O-RING 2 2
4 1  705090-01560 BLOCK ASSY, CYLINDER 1 1
8 2 105215-01670 SEAL, 20 1 1
9 2 22351-060012 PIN, SPRING 6.0X12 2 2
10 1 105215-01200 BOLT, HEAD M12 4 4
11 1 121450-01220 NUT, CYLINDER HEAD 4 4
12 1 105090-01330 GASKET, HEAD 1 1
12-1 1 105090-01331 GASKET, HEAD 1 1 N
(A=E/#034638) (B=E/#034638)
13 1  705090-01501 CASE ASSY, GEAR 1 1
18 2 105100-01660 PLUG, 14 1 1
19 2 105300-34040 SPRING 1 1
20 2  22252-000100 RING, 10 1 1
21 2  24190-120001 BALL, STEEL 3/8 1 1
22 2 105140-76500 SEAL, TCX25X35X6 1 1
22-1 2 120270-61250 SEAL, OIL 1 1 R
(A=E/#038214) (B=E/#038214)
23 1 105090-01410 GASKET, GEAR CASE 1 1
24 1 105090-01480 COVER 1 1
25 1 105300-01690 PLUG 1 1
26 1 105090-01750 CAP 1 1
27 1 101104-01760 GASKET, CAP 1 1
28 1 105300-01920 SHIM, T=0.1 1 1
29 1 104271-01950 SHIM SET,0.2X3,0.3X2 1 1
29-1 1 105090-01960 SHIM SET, ADJUSTING 1 1 N
(A=E/#076869) (B=*2006.01)
32 1 22217-080000 WASHER, SPRING 8 6 6
33 1 26716-080002 NUT, M8 6 6
34 1  24321-000250 O-RING, 1AG25.0 1 1
35 1 26106-060202 BOLT, M6X 20 PLATED 6 6
36 1 26106-060302 BOLT, M6X 30 PLATED 6 6
37 1 26106-060552 BOLT, M6X 55 PLATED 1 1
38 1 26216-080222 STUD, M8X 22 3 3
39 1 26226-080222 STUD, M8X 22 6 6
40 1 26366-080002 NUT, M8 3 3
40-1 1  26306-080002 NUT, M8 3 3 N
(A=E/#057565) (B=*2001.06)
41 1 26106-060652 BOLT, M6X 65 PLATED 4 4
42 1  705090-02500 HOUSING ASSY, METAL 1 1
44 2 111130-02160 SEAL, TC35508 1 1
45 1 105090-02020 GASKET 1 1
45-1 1 105090-02021 GASKET 1 1 N
(A=E/#034638) (B=E/#034638)
46 1 105100-02300 BEARING, 6308-SH2-C3 1 1
47 1 105100-02310 BEARING, 6208-SH2-C3 1 1
48 1 106100-02331 RETAINER, BEARING 2 2
49 1 26116-050082 BOLT, M5X 8 PLATED 6 6

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

; A)=NFAD6-ESA D)=
Fig.2. CYLINDER HEAD & BONNET (NEADO S o
©)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  705090-11700 HEAD ASSY, CYLINDER 1 1
1-1 1 705090-11701 HEAD ASSY, CYLINDER 1 1 N
(A=E/#075003) (B=*2005.06)
3 2 105300-11330 PIN 1 1
18 1 17 19 6 5 4 2 27231-150000 PLUG 15 1 1
4B 2 105090-11800 GUIDE, VALVE 1 1 W
(A=E/#075003) (B=*2005.06)
4C 2 128170-11340 SEAL, VALVE STEM 1 1 w
- (A=E/#075003) (B=*2005.06)
5 1 105090-11100 VALVE, INTAKE 1 1
6 1 105090-11111 VALVE, EXHAUST 1 1
7 1 105400-11121 SPRING, VALVE 2 2
8 1 101158-11180 RETAINER, SPRING 2 2
9 1 27310-070001 COTTER, 7 2 2
10 1 26216-080452 STUD, M8X 45 1 1
11 1 26216-060402 STUD, M6X 40 2 2
11-1 1 26216-060352 STUD, M6X 35 2 2 S
(A=E/#043519) (B=E/#043519)
7 12 1 26366060002 NUT, M6 2 2
PREVIOUS 13 1 105010-11920 COCK, WATER 1 1
14 1 105090-11290 SUPPORT ASSY, ARM 1 1
17 1 119625-11880 SEAT, NOZZLE 1 1
18 1 105300-11900 RETAINER 1 1
18-1 1 119625-11900 RETAINER, NOZZLE 1 1 S
(A=E/#043519) (B=E/#043519)
19 1 119625-11870 PROTECTOR, NOZZLE 1 1
19-1 1  119625-11871 PROTECTOR, NOZZLE 1 1 R
(A=E/#030666) (B=E/#030666)
20 1 105090-11650 ARM, ROCKER 1 1
22 2 101158-11230 SCREW, VALVE ADJUST 1 1
! 23 2 26756-080002  NUT, LOCK M8 101
24 1 105090-11660 ARM, ROCKER 1 1
26 2 101158-11230 SCREW, VALVE ADJUST 1 1
27 2  26756-080002 NUT, LOCK M8 1 1
28 1 26366-080002 NUT, M8 1 1
28-1 1 26306-080002 NUT, M8 1 1 N

(A=E/#057565) (B=*2001.06)

29 1 705090-11520  BONNET ASSY, HEAD 1 1
30 2 104200-03600  SHAFT, DECOMPRESSION 11

31 2 104200-03641  SPRING,DECOMPRESSION 1 1

32 2 104104-03750  LEVER, DECOMPRESSION 1 1

34 2 22312-030180  PIN, PARALLEL M3X18 1 1

35 2 22322-030180  PIN, TAPER 3X18 1 1

36 2 24311-000070  O-RING, 1AP7.0 1 1

37 1 26106-060202  BOLT, M6X 20 PLATED 11

38 1 26106-060602 BOLT, M6X 60 PLATED 1 1

R 3 39 1 105090-11310 GASKET, BONNET 1 1
emarks 40 1 105090-11820  BOLT 11
(F/T)GT_TSEE(E)_';’_*{*T AREALSO SOLD BY 41 1 22117-060000 WASHER, 6 1 1

(GASKET SET.P/# 705092-92601).
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH NO.11-1 AND 18-1. N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M48203

Fig.3. AIR CLEANER & MUFFLER

1B7%

PREVIOUS
26-1
26 |:>
27;.\\% _ 26A
24 24-1

17 \;IJ‘/J’/\\W\KW\’?\
CYLINDER HEAD \/

(A)=NFAD6-ESA
(B)=NFAD6-SA
©)=

)=
©®=
=

1B7%
PREVIOUS

2

/14

(5N

1-2

Remarks

(A)THESE PART ARE ALSO SOLD BY
FIG.15 NO.1-1

(GASKET SET.P/# 705092-92601).

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 105098-12020  PIPE, AIR INTAKE 1 1
1-1 1 105098-12021 PIPE, AIR INTAKE 1 1 N
(A=E/#046887) (B=E/#046887)
1-2 1 105098-12022 PIPE, AIR INTAKE 1 1 N
(A=E/#047120) (B=E/#047120)
2 1 105190-12050  GASKET 1 1
3 1 105098-12510  CLEANER, AIR 1 1
3-1 1 105098-12511 CLEANER, AIR 1 1 S
(A=E/#047120) (B=E/#047120)
4 2 105098-12530  LABEL, CAUTION 1 1
5 2 105098-12540  LABEL, CAUTION 1 1
6 2 105098-12550  NUT, WING 1 1 z
(A=E/#047120) (B=E/#047120)
7 2 105098-12560  GROMMET 1 1
8 2 105098-12960 ELEMENT 1 1
9 2 105098-12520  CASE ASSY 1 1
9-1 2 105098-12521  CASE ASSY 1 1 S
(A=E/#047120) (B=E/#047120)
10 2 105098-12580  GASKET 1 1
11 2 105098-12590 BOLT 1 1
12 2 105098-12600  O-RING 1 1
13 2 105098-12610  BODY, AIR CLEANER 1 1
13-1 2 105098-12611 BODY ASSY 1 1 S
(A=E/#047120) (B=E/#047120)
14 1 26106-080202 BOLT, M8X 20 PLATED 2 2
15 1 160260-01580  BOLT, FLANGE M6X6 2 2
16 1 105010-13200  GASKET 1 1
16-1 1 105010-13201  GASKET, AIR INTAKE 1 1 N
(A=E/#034638) (B=E/#034638)
17 1 105098-13510  SILENCER ASSY 1 1
17-1 1 105098-13511 SILENCER ASSY 1 1 N
(A=EXXX) (B=EXXX)
18 1 105090-13550 COVER 1 1
19 1 160120-76940 WASHER 1 1
20 1 26013-080189 BOLT, M8X 18 2 2
21 1 26106-060202 BOLT, M6X 20 PLATED 1 1
22 1 105098-12570  SUPPORT 1 1 z
(A=E/#047120) (B=E/#047120)
23 1 26106-060122 BOLT, M6X 12 PLATED 1 1 z
(A=E/#047120) (B=E/#047120)
24 1 105098-13610  EXTENSION ASSY 1 1
24-1 1 105098-13622 EXTENSION ASSY 1 1 N
(A=E/#045909) (B=E/#045909)
24-2 1 105098-13623 EXTENSION ASSY 1 1 N
(A=E/#051620) (B=E/#051620)
26 2 106148-13590 COVER 1 1
26-1 2 105098-13591  COVER 1 1 N
(A=E/#045909) (B=E/#045909)
26-2 2 105098-13592 COVER 1 1 N
(A=E/#051620) (B=E/#051620)
26A 3 105098-13990  BOLT 1 1 W

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

; (A)=NFADG-ESA (D)=
Fig.3. AIR CLEANER & MUFFLER (y-NraDeEs o
©)= (F)=
No. Lev. Parts No. Description Qty |
(A B (©) DO () (A
_ (A=E/#045909) (B=E/#045909)
B Lous 27 2 26554-060162  SCREW, M6X16 101 z
(A=E/#045909) (B=E/#045909)
28 1 101147-12550  NUT 1 1 w
261 (A=E/#047120) (B=E/#047120)
26 28-1 1 105092-12550  NUT 1 1 N
27;.\\2@ 04-1_-26A (A=*2003.10) (B=*2003.10)
24 29 1 105098-12650  BOLT 11 W
(A=E/#047120) (B=E/#047120)
B
PREVIOUS
B / ’ 14
17 SUMIAUR N | S
CYLINDER HEAD % 2 )/
1-2
Remarks
(A)THESE PART ARE ALSO SOLD BY
FIG.15 NO.1-1
(GASKET SET.P/# 705092-92601). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203
; (A)=NFAD6-ESA (D)=
Fig.4. CAMSHAFT (EAve s o
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 105090-14010 CAMSHAFT 1 1

2 1 105090-14091 CAM, FUEL 1 1

3 1 105090-14100 GEAR, CAMSHAFT 1 1

4 1 105300-14200 TAPPET 2 2

5 1  105090-14400 ROD, PUSH 2 2

6 1 105090-14420 RETAINER, BEARING 1 1

7 1 105090-14600 COVER 1 1

8 1 105700-14700 SPACER 1 1

9 1 104300-76460 NUT 1 1

10 1 22512-070500 KEY, 7X 50 1 1

1 11 1 26022-060122 SCREW, M6X12 2 2
10 12 1 26557-060142 SCREW M 6X 14 2 2

AN
%H— 11

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203
Fig.5. CRANKSHAFT & FLYWHEEL BNFADB.SA o
€)= (F)=

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  705090-21700 CRANKSHAFT ASSY 1 1
NFAD6—SA 3 2 105090-21100 WEIGHT, BALANCE 2 2
14 4 2 105090-21130 BOLT, BALANCE WEIGHT 2 2
5 2 22512-050140 KEY, 5X 14 1 1
6 2 22512-050140 KEY, 5X 14 1 1
8 1 105090-21200 GEAR, CRANKSHAFT 1 1
9 1 105090-21591 FLYWHEEL ASSY 1
11 2 104511-21600 GEAR, RING 1
12 1 105090-21401 FLYWHEEL 1
13 1 105090-21350 COVER, FLYWHEEL 1
14 1 105090-21300 COVER, FLYWHEEL 1
15 1 105090-21361 SUPPORT 1
16 1 105090-21310 SUPPORT 1
17 1 105300-21381 ABSORBER 4 4
18 1 105300-44460 COLLAR 4 4
19 1 160120-76940 WASHER 4 4
20 1 26013-060142 BOLT, M6X 14 3 3
21 1 105098-21900 SHAFT, STUB 1 1
22 1 22217-120000 WASHER, SPRING 12 3 3
23 1 26116-120352 BOLT, M12X 35 PLATED 3 3
24 1 22512-070500 KEY, 7X 50 1 1
25 1 105010-21530 NUT, END 1 1
26 1 26106-060202 BOLT, M6X 20 PLATED 3 3
27 1 105190-21910 WASHER 1 1
28 1 104407-21600 V-PULLEY 1 1
(A=EXXX) (B=EXXX)
29 1 26106-060122 BOLT, M6X 12 PLATED 3 3
(A=EXXX) (B=EXXX)

REFER TO Fig.1

REFER TO Fig.1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.6. PISTON & CONNECTING ROD BNFADB.SA o
€)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 105090-22190 PISTON ASSY 1 1

3 2 705090-22501 RING SET, PISTON 1 1

8 1  124950-22300 PIN, PISTON 1 1

9 1 105090-22400 CIRCLIP 2 2

10 1 705090-23100 ROD ASSY, CONNECTING 1 1

12 2 105090-23910 BEARING, PISTON PIN 1 1

14 2 105225-23200 BOLT, CONNECTING ROD 2 2

15 2 705090-23600 BEARING, CRANK PIN 1 1

17 1 105090-22470 PISTON ASSY, 0.25 OS 1 1 1

19 2 105090-22510 RING SET, 0.25 OS 1 1 1

23 1 105090-22480 PISTON ASSY, 0.50 OS 1 1 2

25 2 105090-22520 RING SET, 0.50 OS 1 1 2

29 1 705090-23610 BEARING ASSY, 0.25 1 1 3
1 1 1 4

705090-23620 BEARING, 0.50 US

Remarks

(1)OVER SIZED(0.S.=0.25)PART.
(2)OVER SIZED(O.S.=0.50)PART.
(3)UNDER SIZED(U.S.=0.25)PART.
(4)UNDER SIZED(U.S.=0.50)PART.

(S)REPAIR PART. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M48203

Fig.7. LUB.OIL SYSTEM & STARTING DEVICE (BINEADeEoA o=

(B)=NFAD6-SA (E)=
(©)= (F)=

No. Lewv. Parts No. Description Qty |

@ B € O E @

1 1 104300-32150 ROTOR ASSY, INNER 1 1
7 1 103338-32570 O-RING 1 1
8 1 26106-060122 BOLT, M6X 12 PLATED 3 3
9 1 103338-32070 COVER 1 1
10 1  124060-39451 SWITCH, 0.2KG 1
10-1 1  124060-39452 SWITCH, 0.2KG 1 N
(A=E/#052298)
10A 1 105140-34100 INDICATOR 1 W
(B=EXXX)
17 11 1 101158-03061 VALVE 1 1
é%\ 12 16 NFAD6-SA 12 1 105090-03081 COVER, BREATHER 1 1
10A 13 1 101158-03111 RETAINER 1 1
% 14 1 105090-03131 GASKET 1 1
15 1 105362-78960 SCREW, M4X8 2 2
16 1  23064-090220 PIPE, 9X 220 1
16A 1 23064-090370 PIPE, 9X 370
16A-1 1 23064-090220 PIPE, 9X 220 1 N
(A=EXXX)
17 1 26023-060252 SCREW, M6X25 2 2
17-1 1 26106-060222 BOLT, M6X 22 PLATED 2 2 R
(A=E/#037137) (B=E/#037137)
17-2 1 26023-060252 SCREW, M6X25 2 2 N
(A=EXXX) (B=EXXX)
18 1 105300-76330 GEAR, STARTING 1 1
19 1 105090-76340 GEAR, STARTING 1 1
20 1 705100-76900 SHAFT ASSY, STARTING 1 1
23 1 105300-76470 COLLAR 1 1
% 24 1 105300-76490 KEY, 7X10 1 1
\ 25 1 105090-76790 HANDLE ASSY 1 1
28 1 22242-000200 RING, 20 1 1
29 1 105298-08100 BRACKET, HANDLE 1 1
30 1 105300-08510 BRACKET ASSY 1 1
34 1 26106-060122 BOLT, M6X 12 PLATED 2 2
35 1 26557-060082 SCREW, M6X 8 1 1
37 1 105190-35050 STRAINER ASSY, OIL 1 1
38 1  24341-000200 O-RING, 1AS20.0 1 1
Remarks
(A)THESE PART ARE ALSO SOLD BY
FIG.15 NO.1-1
(GASKET SET.P/# 705092-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

1 A)=NFAD6-ESA D)=
Fig.8. RADIATOR & FUEL TANK (enraDe £ o
(©)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  105090-44050 GASKET 1 1
2 1 105300-44220 COVER, RADIATOR 1 1
3 1 105090-44251 COVER, RADIATOR 1 1
4 1 105090-44300 BRACKET, RADIATOR 1 1
5 1 105090-44330 SCREEN 1 1
6 1 105090-44350 SCREEN 1 1
7 1  105090-44360 DUCT, SCREEN 1 1
8 1 105300-44451 ABSORBER 2 2
9 1 105300-44460 COLLAR 2 2
10 1  105090-44490 STAY 1 1
11 1 105098-44500 RADIATOR ASSY 1 1
12 2 105340-44570 PIPE, 7X170 1 1
13 2 105198-44590 CAP, RADIATOR 1 1
14 2 121250-44590 CLAMP 1 1
15 1 105100-44630 TANK, SUB 1 1
16 1 160120-76940 WASHER 4 4
17 1 26013-060129 BOLT, M6X 12 4 4
18 1 26013-060162 BOLT, M6X 16 9 9
18-1 1 26013-060162 BOLT, M6X 16 7 7 K
(A=EXXX) (B=EXXX)
19 1 26106-060102 BOLT, M6X 10 PLATED 2 2
20 1 26106-060122 BOLT, M6X 12 PLATED 2 2
21 1 26106-060122 BOLT, M6X 12 PLATED 3 3
22 1 26106-060202 BOLT, M6X 20 PLATED 8 8
23 1 26106-060202 BOLT, M6X 20 PLATED 2 2
24 1  705090-55700 TANK ASSY, FUEL 1 1
26 2 101168-55040 CAP ASSY 1 1
27 2 101504-55051 GASKET 1 1
28 2 105300-55080 PLUG, 8 1 1
29 2 101504-55101 STRAINER, FUEL 1 1
30 2 104200-55160 GAUGE, LEVEL 1 1
31 2 103854-55220 RETAINER 2 2
32 2 23414-080000 GASKET, 8X1.0 1 1
33 1 26106-080142 BOLT, M8X 14 PLATED 1
33-1 1 26106-080222 BOLT, M8X 22 PLATED 1 1 N
(B=E/#038214)
34 1 26106-080322 BOLT, M8X 32 PLATED 2 2
35 1 104107-07900 NUT, M10 1 1
36 1 105500-07920 NUT, M10 1 1
37 1 105090-07940 BOLT, LIFTING 1 1
38 1 26617-100002 BOLT, EYE M10 1 1
- 39 1 104807-55220 FELT, FUEL TANK 1 1
REFER TO Fig.9 40 1 106100-44560  SPONGE, 15X5X1000 11
41 1 106100-44560 SPONGE, 15X5X1000 1 1
42 1 26366-060002 NUT, M6 1 1
43 1 105198-55520 RETAINER 1 1 W
(B=E/#038214)
Remarks
(A)THESE PART ARE ALSO SOLD BY
FIG.15 NO.1-1
(GASKET SET.P/# 705092-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

H A)=NFADG6-ESA D)=
F|g.9. FAN EB;:NFADG-SA EE;:
©= (F)=
No. Lev. Parts No. Description Qty |
A (B () O () ¢
1 1 105090-44211  CASE ASSY, FAN 1
1A 1 105092-44201  CASE ASSY, FAN 1
2 2 105090-44800  CASE, COOLING FAN 1
2A 2 105092-44680 COVER, FAN 1
3 2 105090-44850  FAN, COOLING 1
3A 2 105092-44700  FAN, COOLING 1
4 2 105340-44710  SHAFT, FAN 1 1
5 2 106383-44720  SPACER 1 1
6 2 106383-44740  CIRCLIP 1 1
7 2 105340-44750  PIN 1 1
8 2 105100-44780  WASHER, PULLEY 1 1
9 2 105100-44770  PULLEY, FAN 2 2
10 2 22217-120000 WASHER, SPRING 12 1 1
1 2 24107-062013  BEARING, 6201ZZP6 2 2
12 2 26777-120002  NUT, LOCK M12 11
13 1 105090-44810  PULLEY ASSY, TENSION 11
14 2  106100-44650  PULLEY, TENSION 11
15 2 105090-44940  LEVER, PULLEY 11
16 2 106100-44960  CAP 11
17 2 22217-080000 WASHER, SPRING 8 11
18 2 26716-080002  NUT, M8 11
19 1 22137-080000 WASHER, 8 1 1
20 1 25117-003301  V-BELT, M33H 1 1
21 1 26106-060252  BOLT, M6X 25 PLATED 2 2
22 1 26106-080162  BOLT, M8X 16 PLATED 1 1
23 1 26106-080352  BOLT, M8X 35 PLATED 2 2
REFER TO Fig. 1 24 1 105100-44930  BOLT 11
25 1 26366-060002  NUT, M6 11

REFER TO Fig.5

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.10. FUEL INJECTION PUMP (A)=NFAD6-ESA (©)=

(B)=NFAD6-SA (E)=
(©)= (F)=

No. Lewv. Parts No. Description

@ B € O E @

1 1 705090-51102 PUMP ASSY, INJECTION 1 1
4 2 105200-51100 PLUNGER ASSY 1 1
5 2 174307-51170 RETAINER, SPRING A 1 1
6 2 174307-51181 RETAINER, SPRING B 1 1
7 2 124950-51190 SPRING, PLUNGER 1 1
8 2 724550-51520 GUIDE, PLUNGER 1 1
10 3 711100-51540 ROLLER ASSY 1 1
13 3 174100-54120 PIN 1 1
14 2 103854-51251 PIN, PLUNGER 1 1
15 2 129100-51300  VALVE ASSY, DELIVERY 1 1
16 2 124550-51320 SPRING, DELIVERY 1 1
17 2 124550-51341 HOLDER, DELIVERY L43 1 1
18 2 124550-51350 GASKET, DELIVERY 1 1
19 2 124550-51370 O-RING 1 1
20 2 104271-51450 PIECE, GUIDE 1 1
21 2 104271-51460 CIRCLIP 1 1
22 2 105300-51500 RACK, CONTROL 1 1
23 2 105300-51510 PINION 1 1
24 2 105300-51550 RETAINER, RACK 1 1
25 2 174307-51700 SHIM SET 1 1
28 2 26022-050102 SCREW, M5X10 1 1
29 2 105300-51800  JOINT 1 1
30 2 114250-51190 O-RING, S27 1 1

Remarks

(A)THESE PART ARE ALSO SOLD BY

FIG.15 NO.1-1

(GASKET SET.P/# 705092-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203
i (A)=NFADG-ESA (D)=
Fig.11. FUEL INJECTION SYSTEM (neaDe £ or
©)= (F)=
No. Lewv. Parts No. Description '

@ B € O E @

1 1 705050-53100 VALVE ASSY,INJECTION 1 1
2 2 105050-53000 VALVE ASSY,INJECTION 1 1
5 2 114250-53080 NUT, NOZZLE D16.95 1 1
’ 6 2 105300-53100 HOLDER ASSY, NOZZLE 1 1
/\ 9 2 114250-53120 SPRING, NOZZLE 1 1
. 10 2  114250-53130 SEAT, SPRING 1 1
w0 11 2 114250-53140 PLATE 1 1
FUEL TANK 12 2 11425053210  PIN 2 2
P4 13 2 114250-53400 SHIM SET 1 1
g—g 20 1 105198-55600 STRAINER ASSY, FUEL 1 1
E 21 2 105300-55520 O-RING 1 1
10—3 . 22 2 105198-55510 CUP, STRAINER 1 1
12 i - L 23 2 105300-55610 RING, RETAINING 1 1
24 2 105300-55700 BODY ASSY, STRAINER 1 1
27 3 105300-55340 LEVER 1 1
32 3 104200-55750 SCREW, M4 1 1
34 3 24311-000160 O-RING, 1AP16.0 1 1
35 2 105370-55710 ELEMENT 1 1
36 2 105300-55750 FLOAT 1 1
37 1 26106-080302 BOLT, M8X 30 PLATED 1 1
38 1 129301-03660 CLAMP 16 1 1
39 1  105090-59020 PIPE ASSY, FUEL 1 1
41 2 124766-59050 CLIP, HOSE 12 1 1
43 1 124722-59050 CLIP, HOSE 9 2 2
44 1 124766-59050 CLIP, HOSE 12 4 4
45 1 105300-59100 PIPE, FUEL RETURN 1 1
46 1 105192-59560 PIPE, FUEL 1 1
46-1 1 105192-59562 PIPE, FUEL 1 1 N
(A=E/#036549) (B=E/#036549)
47 1 105192-59570 PIPE, FUEL 1 1
48 1  105090-59800 PIPE ASSY, INJECTION 1 1
52 1 23080-013000 CLAMP, 13 1 1
Remarks
(A)THESE PART ARE ALSO SOLD BY
FIG.15 NO.1-1
(GASKET SET.P/# 705092-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.12. GOVERNOR & CONTROL DEVICE

|B7%
PREVIOUS
31
28

W%

REFER TO Fig.5

(A)=NFAD6-ESA
(B)=NFAD6-SA
©)=

)=
©®=
=

b oL ]
S
@@\hz 5 %f) FRHEVIOUS

h 30——@
38
11y O 3937 2] —®

Coai— R

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.28-1,31-1,AND
54.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 705090-61700 GOVERNOR ASSY 1 1
5 1 105300-61600 SLEEVE, GOVERNOR 1 1
6 1 174100-61600  BOLT 2 2
7 1 105300-66010 SPRING, REGULATOR 1 1
7-1 1 105300-66011 SPRING, REGULATOR 1 1 R
(A=EXXX) (B=EXXX)
8 1 105090-66300 LEVER, GOVERNOR 1 1
9 1 105100-66400  SHAFT 1 1
10 1  24190-120001 BALL, STEEL 3/8 1 1
11 1 26022-050102  SCREW, M5X10 2 2
12 1 105090-61810  PIECE, DISTANCE 1 1
13 1  105502-66041 HANDLE ASSY 1 1 z
(A=EXXX) (B=EXXX)
16 2 105225-66990  SCREW, M5X8.5 1 1 z
(A=EXXX) (B=EXXX)
17 1 105300-66110 COVER 1 1
18 1 705100-66700 LEVER ASSY,REGULATOR 1 1 z
(A=EXXX) (B=EXXX)
21 2 22322-030200  PIN, TAPER 3X20 1 1 z
(A=EXXX) (B=EXXX)
22 2 24311-000070 O-RING, 1AP7.0 1 1 Z
(A=EXXX) (B=EXXX)
23 1 105840-66831 PLATE, FRICTION 1 1 z
(A=EXXX) (B=EXXX)
24 1 105300-66850  RETAINER 1 1
25 1 105840-66880  SPRING 1 1 z
(A=EXXX) (B=EXXX)
26 1 22117-100000  WASHER, 10 1 1
27 1 22137-060000 WASHER, 6 1 1 z
(A=EXXX) (B=EXXX)
28 1 105300-66520  SCREW 1 1
28-1 1 105090-66830  SCREW 1 1 S
(A=E/#076869) (B=*2006.01)
29 1 26106-060122 BOLT, M6X 12 PLATED 2 2
30 1 26347-060002 NUT, M6 1 1 z
(A=EXXX) (B=EXXX)
31 1 26756-060002 NUT, LOCK M6 1 1
31-1 1 129209-61370  NUT, M6 1 1 S
(A=E/#076869) (B=*2006.01)
32 1  105090-66551 LIMITER ASSY, FUEL 1 1
32-1 1 105090-66540  LIMITER ASSY, FUEL 1 1 N
(A=E/#048715) (B=E/#048715)
37 1 124060-66950  NUT, CAP M10 1 1
38 1  26796-100002 NUT, LOCK M10 1 1
39 1 22190-100002  WASHER, SEAL 10 2 2
40 1 105502-67301 SPRING, RETURN 1 1
41 1 105098-67010 BRACKET 1 1
42 1 26013-060202 BOLT, M6X 20 2 2
42-1 1 26013-060202 BOLT, M6X 20 1 1 K
(A=EXXX) (B=EXXX)
43 1 105300-66610 CAP 1 1 W

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.12. GOVERNOR & CONTROL DEVICE ASA e o
©)= (F)=
No. Lev. Parts No. Description Qty |
A B (© O (E) ¢
(A=EXXX) (B=EXXX)
44 1 121575-21850  WASHER 101 w
(A=EXXX) (B=EXXX)
45 1 705192-66700  SHAFT ASSY 1 1
REFER TO Fig.1 (A=EXXX) (B=EXXX)
A% 10— 49 3 105225-66990  SCREW, M5X8.5 11
PREVIOUS 24— (A=EXXX) (B=EXXX)
28 8 r ]/ 51 2 22322-030200  PIN, TAPER 3X20 101 w
g I ) yd (A=EXXX) (B=EXXX)
W 1 ,DQ?EXF?EOXUSING 52 2 24311-000070  O-RING, 1AP7.0 101 w
45— ' (AEXXX) (B=EXXX)
/‘ 54 1 119285-66650  CAP, HIGH-IDLE 11 w
(A=E/#074549) (B=+2005.04)

REFER TO Fig.5

=}
PREVIOUS

IN———®
] ———®

Coai— R

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH NO.28-1,31-1,AND
54, N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M48203

; A)=NFAD6-ESA D)=
Fig.13. STARTING MOTOR (yADs S o
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 105100-77010 STARTER, S114-438B 1
1-1 1 105100-77011 MOTOR,STARTER 1 N
(A=E/#048715)
2 2 X211461005 ARMATURE 1
3 3 X211415502 BEARING, BALL 1
O 1ous 32 3 X2130350900  BALL BEARING 1 R
(A=E/#048715)
4 3  X211425502 BEARING, BALL 1
4-2 3  X211425511 BALL BEARING 1 R
(A=E/#048715)
5 2 X211442003 COIL ASSY, FIELD 1
6 3  X21143215 SCREW, CORE 1
7 3 X211469002 BRUSH (+) 2
8 2 X211479001 HOLDER ASSY, BRUSH 1
9 3 X211459002 BRUSH (-) 2
38 10 3 X21148314 SPRING, BRUSH 4
:E*;F’{ ﬁoxu SING 2_1 1 2 X211483003 COVER 1
~ 41 12 2 171008-77530 SWITCH, MAGNETIC 1
¢ 40 13 2 X211446012 LEVER, SHIFT 1
% é 14 2 X211468005 BOLT, THROUGH 1
39 15 2 X21148856 BOLT, THROUGH 1
16 2  X21145866 BOLT 2
17 2 X211455011 PINION ASSY 1
18 3  X211465011 SHAFT, PINION 1
19 3 X211429006 STOPPER SET 1
20 3 X211425506 CLUTCH ASSY 1
20-2 3 X2114555500 CLUTCH ASSY 1 R
(A=E/#048715)
21 4 X211435502 BALL BEARING 1
30 21-2 4 X211495502 BEARING, BALL 1 R
@ (A=E/#048715)
22 4 X211455502 BALL BEARING 1
23 2  X211466605 CASE ASSY, GEAR 1
24 2 X21142742 COVER (A), RUBBER 1
25 2 X211458012 COVERKIT 1
26 2 X211428008 RETAINER, BEARING 1
27 1 105212-01910 BOLT 2
28 1 105090-77471 BRACKET 1
29 1  119660-77710 LIMITER, CURRENT 15A 1
29-1 1 119660-77711 LIMITER, CURRENT 15A 1 N
31 (A=*2000.07)
i% g 30 1 105098-78540 HARNESS, WIRE 1
31 1 105300-78570 HARNESS, WIRE 1
32 1 22117-060000 WASHER, 6 2
\® 33 1 22212-060000 WASHER 6 4
34 1 26013-120302 BOLT, M12X 30 2
35 1 26226-060222 STUD, M6X 22 4
36 1 26716-060002 NUT, M6 4
37 1 22351-060012 PIN, SPRING 6.0X12 1
38 1 105090-77820 RETAINER 1 w

(A=E/#38582)

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.13. STARTING MOTOR

|B7%
PREVIOUS

(A)=NFAD6-ESA (D)=
(B)=NFAD6-SA (E)=
€)= (F)=
No. Lewv. Parts No. Description 'ty |
A B € ©O E ¢
39 1 26106-060182 BOLT, M6X 18 PLATED 1 W
(A=E/#38582)
40 1 26636-050002 NUT, WING M5 1 W
(A=E/#38582)
41 1 22217-050000 WASHER, SPRING 5 1 w
(A=E/#38582)
42 1 22117-050000 WASHER, 5 1 W
(A=E/#38582)
42-1 1 22117-050000 WASHER, 5 2 K
(A=EXXX)
43 1 105100-77781 COVER 1
(A=EXXX)
44 1 26106-060102 BOLT, M6X 10 PLATED 2
(A=EXXX)
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203
. (A)=NFAD6-ESA (D)=
Fig.14. TOOL & LABEL (B)=NFADG6-SA )=
©= =

No. Lewv. Parts No. Description Qty I R
DN ® B © O © ¢
1 1 101300-92140 TOOL, PISTON&RING 1 1 1
2 1 105090-92190 TOOL, WHEEL REMOVER 1 1 1
3 2 105090-92110 RETAINER, A 1 1 1
4 2 104200-92120 RETAINER, B 1 1 1
5 2 104200-92130 TOOL 2 2 1
7 1 6 2 26717-120002 NUT, M12 2 2 1
7 1 105010-92100 WRENCH 1 1 1
8 1  105090-92090 TOOL ASSY, LINER 1 1 1
9 2 172200-92020 TOOL, LINER REMOVER 1 1 1
10 2 105090-92010 TOOL, LINER REMOVER 1 1 1
11 2 103338-92030 BOLT, LINER REMOVER 1 1 1
12 2  26716-160002 NUT, M16 2 2 1
13 2 26757-160002 NUT, LOCK M16 1 1 1
15 1 105098-07060 LABEL 2 2
10 16 1 105300-07070 LABEL 1 1
17 1 105190-07100 LABEL 1 1
18 1 105090-07160 LABEL, START 1 1
19 1 105370-07450 LABEL, RADIATOR CAP 1 1
19-1 1 105250-07310 LABEL, RADIATOR 1 1 N
(A=E/#034638) (B=E/#034638)
12 13 20 1 105372-07150 LABEL, LUB. OIL 1 1
]l] 21 1 105250-07320 LABEL,NO FIRE 1 1 W
| = (A=E/#034638) (B=E/#034638)
DM DN @:‘, @,‘ 22 1 105250-07330  LABEL 1 1
(A=E/#034638) (B=E/#034638)
23 1 105250-07340 LABEL,EXH.GAS CAUTN 1 1
(A=E/#034638) (B=E/#034638)
15 24 1 105100-07300 LABEL, CAUTION 1 1
| I 16 (A=*2003.06) (B=*2003.06)
N ANRIARE '[ TUUGH 25 1 161690-07300 LABEL 1 1
NIERD) ; FIGHTER (A=E/#076869) (B=*2006.01)
) 26 1 105098-07900  LABEL 1 1 W
18 20 (A=E/#077035) (B=*2006.02)
START J>
23
S RERRERRL BNE LEMA 25 AR ol bt
AT B | vievsbensaoss. 24 V7NN i | o mrumsossomwis, 7 eoccrnn. | —9 6
mm 5 < HERERTSBAK. V75, TPIU—F. MMAL
mm HEBRINESIR SN
N\~
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.15. GASKET SET(OPTIONAL)

o—0

(A)=NFAD6-ESA (D)=
(B)=NFAD6-SA )=
€)= (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  705092-92600 GASKET SET 1 1
1-1 1 705092-92601 GASKET SET 1 1 N
(A=E/#034638) (B=E/#034638)
2 2 105090-01300 O-RING 2 2
3 2 105090-01330 GASKET, HEAD 1 1
3-1 2 105090-01331 GASKET, HEAD 1 1 N
(A=E/#034638) (B=E/#034638)
4 2 105090-01410 GASKET, GEAR CASE 1 1
5 2 101104-01760 GASKET, CAP 1 1
6 2 105090-02020 GASKET 1 1
6-1 2 105090-02021 GASKET 1 1 N
(A=E/#034638) (B=E/#034638)
7 2 24341-000200 O-RING, 1AS20.0 1 1
8 2 24311-000070 O-RING, 1AP7.0 1 1
9 2  119625-11870 PROTECTOR, NOZZLE 1 1
9-1 2 119625-11871 PROTECTOR, NOZZLE 1 1 R
(A=E/#030666) (B=E/#030666)
10 2 105090-11310 GASKET, BONNET 1 1
11 2 105010-13200 GASKET 1 1
11-1 2 105010-13201 GASKET, AIR INTAKE 1 1 N
(A=E/#034638) (B=E/#034638)
12 2 10333832570 O-RING 11
13 2 124550-51350 GASKET, DELIVERY 1 1
14 2  124550-51370 O-RING 1 1
15 2 101504-55051 GASKET 1 1
16 2 105300-55520 O-RING 1 1

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.16. CYLINDER BLOCK EAB\;z EE;;NFADB-SA
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 705200-01900  LINER ASSY, CYLINDER 1 1
3 2 105100-01300  O-RING 2 2
4 1 705190-01560  BLOCK ASSY, CYLINDER 11
10 3 105190-01670  PLUG, 22 1 1
10-1 3 105190-01671  SEAL, 22 1 1 N
(C=E/#070513) (D=*2000.10)
11 3 105190-01680  SEAL, 42 2 2
12 2 22351-060012  PIN, SPRING 6.0X12 2 2
13 1 105215-01200  BOLT, HEAD M12 4 4
14 1 121450-01220  NUT, CYLINDER HEAD 4 4
15 1 105100-01330  GASKET, HEAD 147X118 1 1
15-1 1 105100-01331  GASKET, HEAD 11 N
(C=E/#064318) (D=E/#064318)
16 1 705100-01501  CASE ASSY, GEAR 1 1
22 2 105100-01660  PLUG, 14 1 1
23 2 105300-34040  SPRING 1 1
24 2 22252-000100 RING, 10 1 1
25 2 24190-120001  BALL, STEEL 3/8 11
26 2 22351-060012  PIN, SPRING 6.0X12 1 1
27 2 105140-76500  SEAL, TCX25X35X6 1 1
27-1 2 120270-61250  SEAL, OIL 1 1 R
(C=E/#060408) (D=E/#060408)
28 1  105100-01410  GASKET, GEAR CASE 1 1
29 1 105190-01480 COVER 11
30 1 105300-01690  PLUG 1 1
31 1 105190-01750  CAP, FILLER 1 1
32 1  101104-01760  GASKET, CAP 1 1
16 33 1 105300-01920  SHIM, T=0.1 1 1
I 4132 31 34 1 104271-01950  SHIM SET,0.2X3,0.3X2 11
1 105090-01960  SHIM SET, ADJUSTING 11 N

11 1
26 242325 y 2 34-1

SE (C=E/#082033) (D=E/#082026)
P % Y 37 22217-080000  WASHER, SPRING 8

1 6 6
_ 1 24311-000060  O-RING, 1AP6.0 11
38 \ 39 1 24321-000250 O-RING, 1AG25.0 1 1
Y 40 1 26106-060202 BOLT, M6X 20 PLATED 6 6
28 41 1 26106-060302 BOLT, M6X 30 PLATED 7 7
42 1 26106-060702 BOLT, M6X 70 PLATED 5 5
43 1 26216-080222 STUD, M8X 22 3 3
> 30 44 1 26226-080222 STUD, M8X 22 6 6
45 1 26366-080002 NUT, M8 3 3
g@ 45-1 1  26306-080002 NUT, M8 3 3 N
45 33 43 42 (C=E/#071390) (D=*2001.06)
84 REFER TO Fig.23 46 1 26716-080002 NUT, M8 6 6
47 1  705100-02500 HOUSING ASSY, METAL 1 1
49 2  123325-02500 SEAL, OIL 1 1
50 1 105100-02020  GASKET 1 1
50-1 1 105100-02021 GASKET 1 1 N
(C=E/#064318) (D=E/#064318)
er%ag‘;E PART ARE ALSO SOLD BY 51 1 105100-02300  BEARING, 6308-SH2-C3 11
§:I)G.33 NO1-1 52 1 105100-02310  BEARING, 6208-SH2-C3 101
(GASKET SET.P/# 705100-92601). 53 1 106100-02331 RETAINER, BEARING 2 2
(1)REPAIR PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.16. CYLINDER BLOCK - (OrNFADS 5
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
54 1 26116-050082 BOLT, M5X 8 PLATED 6 6

! 4132 31

1

26 242325
\e
VAN
\ 4
28
45
Remarks
(A)THESE PART ARE ALSO SOLD BY
FIG.33 NO.1-1
(GASKET SET.P/# 705100-92601).
(1)REPAIR PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.17. CYLINDER HEAD & BONNET - (O)=NFADS 5
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
1 1 705100-11700  HEAD ASSY, CYLINDER 1 1
1-1 1 705100-11701  HEAD ASSY, CYLINDER 1 1 F
15 19 14 9 8 (C=*2004.10) (D=*2004.10)
: 18 20 3 2 105300-11801  GUIDE, VALVE 2 2
31 2 105400-11800  GUIDE, VALVE 2 2 S
] @L—Q}j (C=*2004.10) (D=*2004.10)
5 2 105300-11330  PIN 1 1
REFER TO Fig.27 5-1 2 22351-060012  PIN, SPRING 6.0X12 1 1 S
(C=*2004.10) (D=*2004.10)
7 2 27231-150000 PLUG 15 1 1
7A 2 128170-11340  SEAL, VALVE STEM 2 2 w
(C=*2004.10) (D=*2004.10)
8 1 105100-11100  VALVE, INTAKE 1 1
9 1 105100-11111  VALVE, EXHAUST 1 1
10 1 105400-11121  SPRING, VALVE 2 2
1 1 101158-11180  RETAINER, SPRING 2 2
- 12 1 27310-070001 COTTER, 7 2 2
PREVIOUS 13 1 26216-080452  STUD, M8X 45 11
14 1 26216-060402  STUD, M6X 40 2 2
14-1 1 26216-060352  STUD, M6X 35 2 2 S
(C=E/#064300) (D=E/#064300)
15 1 26366-060002 NUT, M6 2 2
16 1 105010-11920  COCK, WATER 1 1
17 1 105300-11290  SUPPORT ASSY, ARM 11
17-1 1 10530H-11290 SUPPORT ASSY, ARM 1 1 S
(C=*2004.10) (D=*2004.10)
18 1  119625-11880  SEAT, NOZZLE 1 1
19 1 105300-11900  RETAINER 1 1
19-1 1 119625-11900  RETAINER, NOZZLE 1 1 S
(C=E/#064300) (D=E/#064300)

20 1 119625-11870  PROTECTOR, NOZZLE 1 1
20-1 1 119625-11871  PROTECTOR, NOZZLE 11 R
(C=E/#052567) (D=E/#052567)
21 1 105100-11650  ARM, ROCKER 1 1
23 2 10115811230  SCREW, VALVE ADJUST 1 1
24 2 26756-080002  NUT,LOCK M8 11
25 1  105100-11660  ARM, ROCKER 1 1
27 2 101158-11230  SCREW, VALVE ADJUST 1 1
28 2 26756-080002  NUT, LOCK M8 1 1
29 1  26366-080002  NUT, M8 1 1
29-1 1 26306-080002  NUT, M8 1 1 N
(C=E/#071390) (D=*2001.06)
30 1 705100-11520  BONNET ASSY, HEAD 1 1
32 2 104200-03600  SHAFT, DECOMPRESSION 1 1
33 2 104200-03641  SPRING,DECOMPRESSION 11
Remarks 34 2 104104-03750 LEVER, DECOMPRESSION 1 1
(THESE PARTAREALSO SOLD BY 35 2 22312030180  PIN, PARALLEL M3X18 11
(GASKET SET P/# 705100-92601). 36 2 22322-030180  PIN, TAPER 3X18 11
(1)INTERCHANGEABLE BY SIMULTANEOUS 37 2 24311-000070  O-RING, 1AP7.0 1 1
REPLACEMENT WITH NO.17-1. 38 1 105100-11310  GASKET, BONNET 101
(2)INTERCHANGEABLE BY SIMULTANEOUS 39 1  26106-060202  BOLT, M6X 20 PLATED 2 2

REPLACEMENT WITH NO.14-1 AND 19-1.

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M48203

Fig.17. CYLINDER HEAD & BONNE

15 19 14

REFER TO Fig.27

Lol

T

(A)= (D)=NFADS8-SA
®)= ©®=
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
40 1 26106-060602 BOLT, M6X 60 PLATED 1 1

125

PREVIOUS

Remarks

(A)THESE PART ARE ALSO SOLD BY
FIG.33 NO.1-1

(GASKET SET.P/# 705100-92601).
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.17-1.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.14-1 AND 19-1.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.18. AIR CLEANER & MUFFLER - O-NFA0e A
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
1 1 105100-12020 PIPE, AIR INTAKE 1 1
2 1 105190-12050 GASKET 1 1
3 1 105190-12510 CLEANER, AIR 1 1
(LA 31 1 105190-12511  CLEANER, AIR 1 1 N
(C=*2002.01) (D=E/#072009)
3-2 1 105190-12512  CLEANER, AIR 1 1 R
(C=*2002.04) (D=+2002.04)
3-3 1 105190-12513 CLEANER, AIR 1 1 S
(C=Ezz777) (D=Ez7772)
3-4 1 105190-12514 CLEANER, AIR 1 1 S
(C=Ez7772) (D=EZ7772)
4 2 105190-12530 COVER 1 1
4-1 2 105190-12531 COVER ASSY, CLEANER 1 1 S
(C=Ezz272) (D=Ezz772)
5 2 105190-12540 PAN, DUST 1 1
6 2 105190-12560 BAFFLE ASSY 1 1
7 2 105300-12560 WASHER, SEAL 1 1
7-1 2 105098-12560 GROMMET 1 1 R
(C=Ez7772) (D=EZ7772)
7-2 2 105190-12570  ELEMENT 1 1 R
(C=Ezz272) (D=Ezz772)
8 2 104300-12960 ELEMENT 1 1
8A 2 105190-12590 GASKET, AIR CLEANER 1 1 W
(C=%2002.01) (D=E/#072009)
9 1 101147-12550 NUT 1 1
9-1 1 105092-12550 NUT 1 1 R
(C=%2002.04) (D=*2002.04)
9-2 1 114250-12550 NUT, WING M6 1 1 R
(C=Ezz777) (D=Ez7772)
9A 1 22190-060002 WASHER, SEAL 6 1 1 W
(C=Ez7772) (D=EZ7772)
10 1 105100-12550 BOLT 1 1
J 10-1 1 10520H-12550 BOLT 11 S
T 10 (C=Ezz272) (D=Ezz272)
YUV Agh 11 1 26106-080202 BOLT, M8X 20 PLATED 2 2
CYLINDER HEAD,Z 12 1 160260-01580  BOLT, FLANGE M6X6 )
R\ C‘ 2 11 13 1 105300-13200 GASKET, SILENCER 1 1
o N 13-1 1 105300-13201 GASKET, SILENCER 1 1 N
\y N (C=EXXX) (D=EXXX)
14 1 105198-13530 SILENCER ASSY 1 1
! 15 1 105190-13550 COVER 1 1
16 1 105198-13610 EXTENSION ASSY 1 1
16-1 1 105198-13620 EXTENSION ASSY 1 1 R
(C=*1997.12) (D=*1997.12)
Remarks 16-2 1 105198-13621 EXTENSION ASSY 1 1 N
(eThese pt s i sl
(GASKET SET.P/# 705100-92601). 17 2 106530-13570  PIPE 11
(1)Interchangeable by simultaneous 18 2 106530-13590 COVER 1 1
replacement with No.3-3, N0.9-2 18-1 2 105198-13590 COVER 1 1 R
and No.9A . ) (C=*1997.12) (D=*1997.12)
(2)Interchangeable by simultaneous 18-2 2 105198-13591 COVER 1 1 N

replacement with No.3-4, No.10-1.

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M48203

Fig.18. AIR CLEANER & MUFFLER - (OrNFADS 5
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
(C=EXXX) (D=EXXX)
19 2  26554-060182 SCREW, M6X18 1 1
19-1 3 105098-13990 BOLT 1 1 R
LEIRIOUS ) (C=*1997.12) (D=+1997.12)

N S 20 1 26013-080189 BOLT, M8X 18 3 3
21 1 160120-76940 WASHER 1 1
22 1 26106-060202 BOLT, M6X 20 PLATED 1 1

|
( T 10
Y5 Ayl
CYLINDER HEAD, >
“\ C‘ 2 11
e ~,
™~

Remarks

(A)These part are also sold by
Fig.33 Ref.No.1-1

(GASKET SET.P/# 705100-92601).
(1)Interchangeable by simultaneous

replacement with No.3-3, N0.9-2
and No.9A .

(2)Interchangeable by simultaneous
replacement with No.3-4, No.10-1.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M48203

Fig.19. CAMSHAFT w= (D)=NFAD8-SA

(B)= (E)=
(C)=NFAD8-ESA (F)=
Lev. Parts No. Description Qty |

A ® € O E @

z
°

1 1 105170-14010 CAMSHAFT 1 1

2 1 105100-14091 CAM, FUEL 1 1

3 1 105100-14100 GEAR, CAMSHAFT 1 1

4 1 105300-14200 TAPPET 2 2

5 1 105100-14400 ROD, PUSH 2 2

6 1 105190-14421 RETAINER, BEARING 1 1

7 1 105100-14600 COVER 1 1

8 1 105300-14700 SPACER 1 1

9 1 104300-76460 NUT 1 1

1 10 1 22512-070550 KEY, 7X 55 1 1
10 11 1 24101-060064 BEARING, BALL 6006 1 1
12 1 26022-060122 SCREW, M6X12 3 3

11 13 1 26022-060122 SCREW, M6X12 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.20. CRANKSHAFT & FLYWHEEL (A= (D)=NFADS-SA

(B)= (E)=
(C)=NFAD8-ESA (F)=

No. Lewv. Parts No. Description Qty |

AW B € O E @

1 1 705190-21700  CRANKSHAFT ASSY 1 1

NFAD8-SA 4 2 105190-21100  WEIGHT, BALANCE 2 2
5 2 106100-21130  BOLT, BALANCE WEIGHT 2 2
6 2 22512.050120  KEY, 5X 12 11
7 2 22512100260  KEY, 10X 26 101
9 1 105100-21200 GEAR, CRANKSHAFT 101
10 1 105100-21590  FLYWHEEL ASSY 1
12 2 105100-21600 GEAR, RING 1
13 1 104200-21530  NUT, END 11

131 1 10530H-21530  NUT, END 11 N
(C=*2004.07) (D=*2004.07)
14 1 105190-21320 COVER 11
15 1 105190-21350  COVER, FLYWHEEL 1
16 1 105190-21360 COVER 1
17 1 105300-21381  ABSORBER 2 2
18 1 105300-44451 ABSORBER 2 2
19 1 105300-44460 COLLAR 4 4
20 1 160120-76940  WASHER 5 5
21 1 26013-060142  BOLT, M6X 14 2 2
22 1 26013-060142  BOLT, M6X 14 2 3
23 1 26106-060202  BOLT, M6X 20 PLATED 3 3
24 1 26557-060082 SCREW, M6X 8 11
25 1 105190-21900  TAPE 101
26 1 105190-21910 WASHER 11
27 1 105198-21900  SHAFT, STUB 1 1
28 1 22217-120000 WASHER, SPRING 12 3 3
29 1 26116-120352  BOLT, M12X 35 PLATED 3 3
30 1 22512-070500  KEY, 7X 50 11
31 1 105100-21400  FLYWHEEL 1
32 1 105190-21300  COVER, FLYWHEEL 1
33 1 105190-21310 COVER 1
34 1 10410421600  V-PULLEY 101
(C=EXXX) (D=EXXX)
35 1 26106-060122  BOLT, M6X 12 PLATED 3 3
(C=EXXX) (D=EXXX)

REFER TO Fig. 186

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.21. PISTON & CONNECTING ROD - (OrNFADS.5A
(C)=NFAD8-ESA (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 105250-22090 PISTON ASSY 1 1
1-1 1 105250-22091 PISTON ASSY 1 1 N
(C=E/#082033) (D=E/#082026)
3 2 705270-22501 RING SET, PISTON 1 1
3-1 2 705270-22502 RING SET, PISTON 1 1 N
(C=+2004.05) (D=E/#080554)
3-2 2 105200-22500 RING SET, PISTON 1 1 N

(C=E/#082033) (D=E/#082026)

8 1 119810-22300 PIN, PISTON 1 1
9 1 105100-22400 CIRCLIP 2 2
10 1 705100-23100 ROD ASSY, CONNECTING 1 1
12 2 105100-23910 BEARING, PISTON PIN 1 1
14 2 105300-23200 BOLT, CONNECTING ROD 2 2
15 2  705100-23600 BEARING, CRANK PIN 1 1
17 1 705100-23610 BEARING ASSY, 0.25 1 1 1
19 1 705100-23620 BEARING, 0.50 US 1 1 2
21 1 105200-22471 PISTON ASSY, 0.25 OS 1 1 3
21-1 1 105200-22472 PISTON ASSY, 0.25 OS 1 1 N 3
(C=E/#082033) (D=E/#082026)
23 2 105200-22510 RING SET, 0.25 OS 1 3
23-1 2 105200-22511 RING SET, 0.25 OS 1 1 N
(C=E/#082033) (D=E/#082026)
28 1 105200-22481 PISTON ASSY, 0.50 OS 1 1
28-1 1 105200-22482 PISTON ASSY, 0.50 OS 1 1 N
(C=E/#082033) (D=E/#082026)
30 2 105200-22520 RING SET, 0.50 OS 1 1
30-1 2 105200-22521 RING SET, 0.50 OS 1 1 N

(C=E/#082033) (D=E/#082026)

Remarks

(1)UNDER SIZED(U.S.=0.25)PART.
(2)UNDER SIZED(U.S.=0.50)PART.
(3)OVER SIZED(O.S.=0.25)PART.
(4)OVER SIZED(0.S.=0.50)PART.

(S)REPAIR PART. N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M48203

Fig.22. BALANCER EQ;; EE;;NFADB'SA
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |
A (B () O () A
1 1 105190-28250  SHAFT, BALANCER 2 2
2 1  105190-28300 GEAR, BALANCER 101
3 1  105190-28310  GEAR, BALANCER 11
4 1 105190-28380 SPACER 2 2
5 1 105190-28410  GEAR, BALANCER 11
_ 6 1 105300-28450 RETAINER 101
& ngjF; B 7 1 105300-28700  SHAFT 11
8 1 105190-28710 GEARASSY, IDLE 101
9 2 105430-28720  BUSH, IDLE GEAR 11
1 1 105215-76490  KEY 2 2
12 1 123672-83880 RETAINER 101
13 1 24101-060044 BEARING, BALL 6004 2 2
14 1 24121-060074  BEARING, BALL 6007NR 2 2
15 1 26013-080202  BOLT, M8X 20 11
16 1 26106-100502  BOLT, M10X 50 PLATED 11
16-1 1 26106-100552  BOLT, M10X 55 PLATED 11 R
(C=E/#058423) (D=E/#058423)
17 1 26013-060222  BOLT, M6X 22 2 2

REFER TO Fig.?28

REFER TO Fig.19

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.23. LUB.OIL SYSTEM & BREATHER e (D)=FADS-A
(C)=NFADS-ESA F)=
No. Lev. Parts No. Description Qty |
W B © © | @
1 1 705300-32500 ROTORASSY 11
1-1 1 105300-32500  PUMP, LUB.OIL CMP 1 1 N
(C=EXXXXX) (D=EXXXXX)
7 1 103338-32070  COVER 1 1
8 1 103338-32570  O-RING 11
N ADB-SA 9 1 26106-060122  BOLT, M6X 12 PLATED 3 3
10 1 124060-39451  SWITCH, 0.2KG 1
NFADB-SA 108 10-1 1 124060-39452  SWITCH, 0.2KG 1 N
17 % (C=*2000.01)
@é\ 20 . 10A 1 105140-34100  INDICATOR 1 W
(D=EXXXXX)
11 1 105190-35050  STRAINERASSY, OIL 1 1
14 1 24341-000200  O-RING, 1AS20.0 11
15 1 101158-03061  VALVE 1 1
” 16 1 105100-03081  COVER, BREATHER 1 1 W
95 10 (D=EXXXXX)
. 17 1 105090-03081  COVER, BREATHER 1 z
4 16 (D=EXXXXX)
18 1 101158-03111  RETAINER 101
19 1 105100-03131  GASKET 1 1 w
(D=EXXXXX)
. / 20 1 105090-03131  GASKET 1 z
‘ (D=EXXXXX)
21 1 105362-78960  SCREW, M4X8 2 2
22 1 49934-000105  PIPE, VINYL 9X12 1 1
22-1 1 23064-090400  PIPE, 9X 400 1 1 N
3 (C=EXXXXX) (D=EXXXXX)
@ 23 1 26023-060252  SCREW, M6X25 3
(A 7 . 23-1 1 26106-060222  BOLT, M6X 22 PLATED 3 R
EAR ngsmg q lﬁ 8 (C=E059699)
(@ é 7 0 232 1 26023-060252  SCREW, M6X25 3 N
(C=EXXXXX)
w ’ 24 1 26106-060222  BOLT, M6X 22 PLATED 2 z
(D=EXXXXX)
1 0 25 1  26023-060252  SCREW, M6X25 3 W
h @ (D=EXXXXX)
Fig. 16
Remarks
(A)These parts are also sold by
Fig.33 No.1-1.
(Gasket set P/# 705100-92601) N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.24. RADIATOR & FAN )= (D)=NFADS-SA

(B)= (E)=
(C)=NFAD8-ESA (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

1 1 105190-44050 GASKET 1 1
2 1 105300-44220  COVER, RADIATOR 1 1
3 1  105198-44250  COVER, RADIATOR 11
SruT—1 4 1 105190-44300 BRACKET, RADIATOR 1 1
V-PULLEY, FAN 5 1 105100-44330  SCREEN 101
6 1 105292-44340  SCREEN 1 1
7 1 105100-44360 DUCT, SCREEN 1 1
8 1 105300-44451  ABSORBER 2 2
9 1 105300-44460 COLLAR 2 2
10 1  105100-44490  STAY 1 1
1 1 105198-44500  RADIATOR ASSY 1 1
13 2 105340-44570  PIPE, 7X170 11
14 2 105198-44590  CAP, RADIATOR 1 1
oaorT 15 2 121250-44590  CLAMP 1 1
V PULLEY TENSION 16 1 104607-44540  SPONGE 2 2
17 1  106100-44560  SPONGE, 15X5X1000 2 2
18 1 105100-44630  TANK, SUB 1 1
REFER 10 Fig. 20 19 1 160120-76940  WASHER 4 4
& 20 1 26013-060129  BOLT, M6X 12 4 4
@ 21 1 26013-060162  BOLT, M6X 16 8 8
5 ] 21-1 1 26013-060162  BOLT, M6X 16 6 6 K
(C=EXXX) (D=EXXX)
REFER_TO 22 1  26013-060202  BOLT, M6X 20 1 1
B 23 1 26106-060122  BOLT, M6X 12 PLATED 2 2
PREVIOUS 24 1 26106-060122  BOLT, M6X 12 PLATED 3 3
25 1  26106-060202  BOLT, M6X 20 PLATED 8 8
25-1 1 26106-060182  BOLT, M6X 18 PLATED 8 8 N
56 (C=E/#068752)  (D=E/#068752)
26 1 26106-060202  BOLT, M6X 20 PLATED 4 4
27 1 105292-44200  CASE ASSY, FAN 1
27A 1 105172-44201  CASE ASSY, FAN 1
28 2 105292-44680 COVERASSY 1
28A 2 105172-44680 COVERASSY 1
29 2 105340-44710  SHAFT, FAN 1 1
30 2  106383-44720  SPACER 1 1
31 2 106383-44740  CIRCLIP 11
32 2 105340-44750  PIN 1 1
33 2 105100-44770  PULLEY, FAN 2 2
34 2 105100-44780  WASHER, PULLEY 11
35 2 105292-44850  FAN, COOLING 1
35A 2 105172-44700  FAN, COOLING 1
36 2 22217-120000 WASHER, SPRING 12 1 1
37 2 24107-062013  BEARING, 6201ZZP6 2 2
38 2 26777-120002  NUT, LOCK M12 1 1
U sTmy s 39 1  105100-44810  PULLEY ASSY, TENSION 11
SYLINDER BLOCK 40 2 106100-44650  PULLEY, TENSION 1 1
- 41 2 105100-44940  LEVER, PULLEY 1 1
. \))/ 42 2 106100-44960  CAP 1 1
54 ) 43 2 22217-080000 WASHER, SPRING 8 1 1
REFER TO Fig. 20
44 2 26716-080002  NUT, M8 1 1
45 1 22137-080000 WASHER, 8 11

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.24. RADIATOR & FAN

27—
V-PULLEY, FAN

Foyarvrs—y
V-PULLEY, TENSION

REFER TO Fig. 20

M“g

REFER TO

IBR
PREVIOUS

56

39

Sw YUYATAYY
CYLINDER BLOCK

EFER TO Fig.20

(A= (D)=NFADS-SA
(B)= (E)=
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
46 1 25117-003451 V-BELT, M34.5H 1 1
47 1 26106-060252 BOLT, M6X 25 PLATED 1 1
48 1 26106-080202 BOLT, M8X 20 PLATED 1 1
49 1 26106-080352 BOLT, M8X 35 PLATED 2 2
49-1 1 26106-080302 BOLT, M8X 30 PLATED 2 N
(D=EXXX)
50 1 104107-07900 NUT, M10 1 1
51 1 105300-07910 NUT 1 1
52 1 105140-07940 BOLT, LIFTING 1 1
53 1 26617-100002 BOLT, EYE M10 1 1
54 1 105100-44930 BOLT 1 1
55 1 26366-060002 NUT, M6 1 1
56 1 105430-67110 CLAMP, CORD 1 z
(D=EXXX)
57 1 26106-060302 BOLT, M6X 30 PLATED 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.25. FUEL INJECTION PUMP ()= (D)=NFADB-SA

(B)= (E)=
(C)=NFAD8-ESA (F)=

No. Lewv. Parts No. Description

AW B € O E @

1 1 705200-51111  PUMP ASSY, INJECTION 101
3 2 105200-51100  PLUNGER ASSY 101
6 2 174307-51170  RETAINER, SPRING A 11
! 7 2 174307-51181  RETAINER, SPRING B 1 1
8 2 114250-51190  O-RING, S27 1 1
9 2 124950-51190  SPRING, PLUNGER 1 1
10 2 724550-51520  GUIDE, PLUNGER 11
12 3 711100-51540  ROLLER ASSY 11
34 15 3 174100-54120  PIN 11
16 2 103854-51251  PIN, PLUNGER 11
17 2 128170-51300  VALVE ASSY, DELIVERY 11
20 2 124550-51320  SPRING, DELIVERY 11
21 2 124550-51341  HOLDER, DELIVERY L43 101
22 2 124550-51350  GASKET, DELIVERY 101
23 2 124550-51370  O-RING 11
25 2 104271-51450  PIECE, GUIDE 101
26 2 104271-51460  CIRCLIP 1 1
27 2 105300-51500 RACK, CONTROL 11
28 2 105300-51510  PINION 11
29 2 105300-51550  RETAINER, RACK 11
30 2 174307-51700  SHIM SET 11
31 2 105300-51800  JOINT 11
34 2 26022-050102 SCREW, M5X10 11

Remarks

(A)THESE PART ARE ALSO SOLD BY

FIG.33 NO.1-1

(GASKET SET.P/# 705100-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Flg .26. FUEL TANK EAB\;z EE;;NFADB-SA

(C)=NFAD8-ESA (F)=

Lewv. Parts No. Description Qty |

AW B € O E @

z
°

8—19

i
4]

26106-060122 BOLT, M6X 12 PLATED
26106-080222 BOLT, M8X 22 PLATED

=
(2]

i
-

26106-080452 BOLT, M8X 45 PLATED
26366-080002 NUT, M8

=
[oe]

1 1 705198-55750  TANK ASSY, FUEL 101

3 2 101168-55040  CAP ASSY 101

4 2 101504-55051  GASKET 11

— 5 2 105300-55080 PLUG, 8 1 1

6 2 101504-55101  STRAINER, FUEL 11

16 7 2 104300-55160 GAUGE, LEVEL 11

? 8 2 103854-55220  RETAINER 2 2

12 S 9 2 23414-080000 GASKET, 8X1.0 1 1
10 1 105100-55230 MOULDING 2 2

10 =7 1 1  105198-55240  STAY, FUEL TANK 11
PREVIOUS 12 1 105198-55520  RETAINER 1 1

13 1 105100-55810  COVER, TANK 11

14 1 105100-55820  BUSH 4 4

| 1 4 4

1 11

1 2 2

1 3 3

1 3 3

18-1 26306-080002 NUT, M8 N
(C=E/#071390) (D=*2001.06)
19 1  49934-000014 PIPE, 5X7 7 7 z
(C=EXXX) (D=EXXX)

Remarks
(A)THESE PART ARE ALSO SOLD BY
FIG.33 NO.1-1
(GASKET SET.P/# 705100-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.27. FUEL INJECTION SYSTEM W= (D)=NFAD 54

(C)=NFAD8-ESA (F)=

No. Lewv. Parts No. Description Qty |

129301-03660 CLAMP 16
105100-59010 PIPE ASSY, FUEL
124766-59050 CLIP, HOSE 12

124722-59050 CLIP, HOSE 9
124766-59050 CLIP, HOSE 12
105300-59100 PIPE, FUEL RETURN

AW B €© O E G
1
2
4
" 6
’ /_\ 6
: 8
9

104884-59170 GASKET
wHy o

105300-55750 FLOAT

1 1 1

1 1 1

2 1 1

1 2 2

1 4 4

1 1 1

1 1 1

10 1 105190-59520 PIPE, FUEL 1 1
29% FUEL TN 11 1 105300-59570 PIPE, FUEL 1 1
12 1 105100-59800 PIPE ASSY, INJECTION 1 1
16 1 23080-013000 CLAMP, 13 1 1
17 1 705100-53100  VALVE ASSY,INJECTION 1 1
18 2 119800-53000 VALVE ASSY,INJECTION 1 1
21 2 114250-53080 NUT, NOZZLE D16.95 1 1
22 2 105300-53100 HOLDER ASSY, NOZZLE 1 1
25 2 114250-53120 SPRING, NOZZLE 1 1
26 2 114250-53130 SEAT, SPRING 1 1
27 2 114250-53140 PLATE 1 1
28 2 114250-53210 PIN 2 2
29 2 114250-53400 SHIM SET 1 1
36 1 105198-55600 STRAINER ASSY, FUEL 1 1
37 2 105300-55520 O-RING 1 1
38 2 105198-55510 CUP, STRAINER 1 1
39 2 105300-55610 RING, RETAINING 1 1
40 2 105300-55700 BODY ASSY, STRAINER 1 1
43 3 105300-55340 LEVER 1 1
48 3 104200-55750 SCREW, M4 1 1
50 3 24311-000160 O-RING, 1AP16.0 1 1
51 2 105370-55710 ELEMENT 1 1
2 1 1

1 1 1

26106-080302 BOLT, M8X 30 PLATED

Remarks

(A)THESE PART ARE ALSO SOLD BY

FIG.33 NO.1-1

(GASKET SET.P/# 705100-92601). N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.28. GOVERNOR & CONTROL DEVICE - (OrNFADS 5
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 705300-61701 GOVERNOR ASSY 1 1

5 1 105300-61600 SLEEVE, GOVERNOR 1 1

6 1 105300-66011 SPRING, REGULATOR 1 1

7 1 105100-66300 LEVER, GOVERNOR 1 1

8 1 105100-66400 SHAFT 1 1

9 1 24190-120001 BALL, STEEL 3/8 1 1

10 1 26022-050102 SCREW, M5X10 2 2

REFER TO Fig.16

4

REFER TO Fig.?20

-2
GEAR HOUSING

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.29. REGULATOR HANDLE o (1-NFaB A
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
1 1 105502-66041 HANDLE ASSY 1 1 A
(C=EXXX) (D=EXXX)
4 2 105225-66990 SCREW, M5X8.5 1 1 Z
(C=EXXX) (D=EXXX)
5 1 105300-66110 COVER 1 1
= 6 1 705100-66700  LEVER ASSY,REGULATOR 1 1 z
PHEVIOUSI 0 (C=EXXX) (D=EXXX)
" g 9 2 22322-030200 PIN, TAPER 3X20 1 1 z
(C=EXXX) (D=EXXX)
W 10 2 24311-000070 O-RING, 1AP7.0 1 1 Z
(C=EXXX) (D=EXXX)
11 1 105300-66520 SCREW 1 1
11-1 11-1 1 105090-66830 SCREW 1 1 S
1 g_]M (C=E/#082033) (D=E/#082026)
42 12 1 105840-66831 PLATE, FRICTION 1 1 Z
(C=EXXX) (D=EXXX)
13 1 105300-66850  RETAINER 1 1
14 1 105840-66880 SPRING 1 1 Z
(C=EXXX) (D=EXXX)
% 15 1 22117-100000  WASHER, 10 1 1
PREVIOUS 16 1 22137-060000 WASHER, 6 1 1 Z
18 (C=EXXX) (D=EXXX)
16 —@ 17 1 26106-060122 BOLT, M6X 12 PLATED 2 2
44— 18 1 26347-060002 NUT, M6 1 1 Z
12 (C=EXXX) (D=EXXX)
1 19 1 26756-060002 NUT, LOCK M6 1 1
19-1 1 129209-61370 NUT, M6 1 1 S
— & (C=E/#082033) (D=E/#082026)
28 .1 20 1 105090-66551 LIMITER ASSY, FUEL 1 1
25 1 124060-66950 NUT, CAP M10 1 1
26 1  26796-100002 NUT, LOCK M10 1 1
REFER TO Fig. 28 L —10—o 27 1 22190-100002 WASHER, SEAL 10 2 2
28 1 105502-67301  SPRING, RETURN 1 1
29 1 105298-67010 BRACKET 1 1
6 — 30 1 26013-060202 BOLT, M6X 20 2 2
31 1 105300-66610 CAP 1 1
(C=EXXX) (D=EXXX)
32 1 121575-21850 WASHER 1 1
(C=EXXX) (D=EXXX)
33 1 705192-66700 SHAFT ASSY 1 1
(C=EXXX) (D=EXXX)
37 3 105225-66990 SCREW, M5X8.5 1 1
(C=EXXX) (D=EXXX)
’—\% 39 2 22322-030200 PIN, TAPER 3X20 1 1
—9— (C=EXXX) (D=EXXX)
40 2 24311-000070  O-RING, 1AP7.0 1 1
(C=EXXX) (D=EXXX)
42 1 119285-66650  CAP, HIGH-IDLE 1 1 w
(C=*2005.04) (D=E/#081232)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH NO.11-1,19-1,AND
42. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M48203

Fig.30. STARTING DEVICE

(C)=NFADB-ESA

(D)=NFAD8-SA

(E)=
(F)=

No. Lev. Parts No. Description Qty
A B () O (E) R
1 1 105300-76330 GEAR, STARTING 1 1
2 1 105300-76330 GEAR, STARTING 1 1
3 1 705100-76900 SHAFT ASSY, STARTING 1 1
6 1 105300-76470 COLLAR 1 1
7 1 105300-76490 KEY, 7X10 1 1
8 1 26557-060082 SCREW, M6X 8 1 1
9 1 105100-76790 HANDLE ASSY 1 1
12 1 22242-000200 RING, 20 1 1
13 1 105298-08100 BRACKET, HANDLE 1 1
14 1 105300-08510 BRACKET ASSY 1 1
18 1 26106-060122 BOLT, M6X 12 PLATED 2 2

18

6l » .

G A e

£94 \ g
e 7f

REFER TO Fig. 19

| #ps—2
( 8

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.31. STARTING MOTOR ()= (D)=NFADB-SA

(B)= (E)=
(C)=NFAD8-ESA (F)=

No. Lewv. Parts No. Description Qty |

®wW B (€ O E @

B 1 1 105212-01910 BOLT 2
PREVIOUS 2 1  105100-77470  BRACKET 1
3 1 119660-77710  LIMITER, CURRENT 15A 1
31 1  119660-77711  LIMITER, CURRENT 15A 1 N
(C=*2000.07)
4 1  105098-78540 HARNESS, WIRE 1
5 1 26716-060002  NUT, M6 4
6 1 105300-78570  HARNESS, WIRE 1
7 1 22117-060000 WASHER, 6 2
8 1 26013-120302  BOLT, M12X 30 2
9 1 26226-060222  STUD, M6X 22 4
10 1 105100-77010  STARTER, S114-438B 1
10-1 1 105100-77011  MOTOR,STARTER 1 N
(C=E/#067358)
11 2 X211461005 ARMATURE 1
12 3 X211415502 BEARING, BALL 1
12-2 3 X2130350900  BALL BEARING 1 R
(C=E/#067358)
13 3 X211425502 BEARING, BALL 1
132 3 X211425511 BALL BEARING 1 R
(C=E/#067358)
14 2 X211442003 COIL ASSY, FIELD 1
15 3 X21143215 SCREW, CORE 1
16 3 X211469002 BRUSH (+) 2
17 2 X211479001 HOLDER ASSY, BRUSH 1
18 3 X211459002 BRUSH (-) 2
19 3 X21148314 SPRING, BRUSH 4
20 2 X211483003 COVER 1
21 2 171008-77530  SWITCH, MAGNETIC 1
22 2 X211446012 LEVER, SHIFT 1
23 2 X211468005 BOLT, THROUGH 1
24 2 X21148856 BOLT, THROUGH 1
25 2 X21145866 BOLT 2
26 2 X211455011 PINION ASSY 1
27 3 X211465011 SHAFT, PINION 1
28 3 X211429006 STOPPER SET 1
29 3 X211425506 CLUTCH ASSY 1
29-2 3 X2114555500  CLUTCH ASSY 1 R
(C=E/#067358)
30 4 X211435502 BALL BEARING
30-2 4 X211495502 BEARING, BALL 1 R
(C=E/#067358)
31 4 X211455502 BALL BEARING 1
32 2 X211466605 CASE ASSY, GEAR 1
33 2 X21142742 COVER (A), RUBBER 1
34 2 X211458012 COVERKIT 1
35 2 X211428008 RETAINER, BEARING 1
36 1 22212-060000 WASHER 6 4
37 1 105100-77781 COVER 1 W
(C=EXXX)
38 1 22117-050000 WASHER, 5 2 W

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.31. STARTING MOTOR e (D)=NFAD 54
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
1257 (C=EXXX)
PREVIOUS 39 1 22217-050000 WASHER, SPRING 5 1 w
(C=EXXX)
40 1 26106-060102  BOLT, M6X 10 PLATED 2
(C=EXXX)
41 1 26636-050002  NUT, WING M5 1
(C=EXXX)

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.32. TOOL & LABEL o (1-NFaB A
(C)=NFADS-ESA F)=
No. Lev. Parts No. Description Qty I R
A (B () O () ¢
1 1 102700-92140 TOOL, PISTON&RING 1 1 1
gP?F-IyOﬁA\T_ 2 1  704200-92700 TOOL ASSY, FLYWHEEL 1 1 1
3 2 104200-92110 RETAINER, A 1 1 1
4 2 104200-92120 RETAINER, B 1 1 1
5 2 104200-92130 TOOL 2 2 1
3 6 2  26716-120002 NUT, M12 2 2 1
7 1 104200-92100 WRENCH 1 1 1
4 2 8 1  705200-92210 TOOL ASSY, LINER 1 1 1
9 2 172200-92020 TOOL, LINER REMOVER 1 1 1
6 10 2 105200-92010 TOOL, LINER REMOVER 1 1 1
11 2 103338-92030 BOLT, LINER REMOVER 1 1 1
5 12 2 26716-160002 NUT, M16 2 2 1
13 2 26757-160002 NUT, LOCK M16 1 1 1
‘ 15 1 105250-07070 LABEL 2 2 z
&/ (C=EXXX) (D=EXXX)
b 16 1 105300-07070 LABEL 1 1 z
12 11 1213 (C=EXXX) (D=EXXX)
17 1 105190-07100 LABEL 1 1
(DN ) 18 1 105370.07450  LABEL, RADIATOR CAP 1 1
18-1 1 105250-07310 LABEL, RADIATOR 1 1 N
(C=E#057757) (D=E/#057757)
B 15 16 19 1 105372-07150 LABEL, LUB. OIL 1 1
PREVIOUS ' 20 1 105250-07320 LABEL,NO FIRE 1 1 w
(C=E/#057757) (D=E/#057757)
LVEMRUE@ INIIEAP ] ‘ .IIE#FE% 21 1 105250-07330  LABEL 11 w
(C=E#057757) (D=E/#057757)
22 1 105250-07340 LABEL,EXH.GAS CAUTN 1 1 W
17 (C=E/#057757) (D=E/#057757)
23 1 105100-07300 LABEL, CAUTION 1 1 w
(C=E/#082068) (D=+2006.02)
MAINTENANCE & SERVICE
e RS R R W 18 19 24 1 161690-07300  LABEL 101
oo U <£ (C=E/#082033) (D=E/#082026)
E : 25 1 105098-07900  LABEL 11
(C=E/#082068) (D=*2006.02)
= LEMA| SR fs. WAHISAATSHENIBD
AT B[ TR 23 'Y % | mamssonns roccess, |05
e B |
NZZ
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M48203

Fig.33. GASKET SET(OPTIONAL) - (OrNFADS 5
(C)=NFADS-ESA (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  705100-92600 GASKET SET 1 1
1-1 1 705100-92601 GASKET SET 1 1 N
(C=E/#064318) (D=E/#064318)
2 2 105100-01300 O-RING 2 2
3 2 105100-01330 GASKET, HEAD 147X118 1 1
3-1 2 105100-01331 GASKET, HEAD 1 1 N
] (C=E/#064318) (D=E/#064318)
/\ 4 2 105100-01410 GASKET, GEAR CASE 1 1
5 2 101104-01760 GASKET, CAP 1 1
6 2 105100-02020 GASKET 1 1
6-1 2 105100-02021 GASKET 1 1 N
4 (C=E/#064318) (D=E/#064318)
7 2 24341-000200 O-RING, 1AS20.0 1 1
8 2 24311-000070 O-RING, 1AP7.0 1 1
9 2  119625-11870 PROTECTOR, NOZZLE 1 1
9-1 2 119625-11871 PROTECTOR, NOZZLE 1 1 R
(C=E/#052567) (D=E/#052567)
10 2 105100-11310 GASKET, BONNET 1 1
11 2 105300-13200 GASKET, SILENCER 1 1
12 2 103338-32570 O-RING 1 1
13 2 124550-51350 GASKET, DELIVERY 1 1
5 14 2 124550-51370 O-RING 1 1
15 2 101504-55051 GASKET 1 1
? f 16 2 105300-55520 O-RING 1 1
7 8 9
12 13 14
10 " d \‘? \
O
CO—s O

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101104-01760

101147-12550
101158-03061
101158-03111
101158-11180

101158-11230

101168-55040

101300-92140
101504-55051

101504-55101

102700-92140
103338-32070

103338-32570

103338-92030
103854-51251
103854-55220
104104-03750

104104-21600
104107-07900

104200-03600
104200-03641
104200-21530

104200-55160
104200-55750

Fig. No.

Ref. No.
27

32

Parts No.
104200-55750
104200-92100
104200-92110
104200-92120
104200-92130
104271-01950
104271-51450
104271-51460
104300-12960
104300-32150
104300-55160
104300-76460
104407-21600
104511-21600
104607-44540
104807-55220
104884-59170
105010-11920
105010-13200
105010-13201
105010-21530
105010-92100
105050-53000
105090-01300
105090-01330
105090-01331
105090-01410
105090-01480
105090-01750
105090-01960
105090-02020
105090-02021

105090-03081

-1

-1
-1

Parts No.
105090-03131

105090-07160
105090-07940
105090-11100
105090-11111

105090-11290
105090-11310

105090-11650
105090-11660
105090-11800
105090-11820
105090-13550
105090-14010
105090-14091
105090-14100
105090-14400
105090-14420
105090-14600
105090-21100
105090-21130
105090-21200
105090-21300
105090-21310
105090-21350
105090-21361
105090-21401
105090-21591
105090-22190
105090-22400
105090-22470
105090-22480
105090-22510
105090-22520
105090-23910
105090-44050
105090-44211
105090-44251
105090-44300
105090-44330
105090-44350
105090-44360
105090-44490
105090-44800
105090-44810
105090-44850
105090-44940
105090-59020
105090-59800

Fig. No.

7
23
14

8

[EnY

PRPOOOOOOMOOOMOMOWOOOOOOOOOUTUITOTUIUITOITUITUITUO R DRI DIMDDMWONNNNONNNDDN

e

PNE NP PREPEE
RFNUOWNORONUTWORONWNO®UW

[EnY
NO~NO O WE

Parts No.

105090-61810
105090-66300
105090-66540
105090-66551

105090-66830

105090-76340
105090-76790
105090-77471
105090-77820
105090-92010
105090-92090
105090-92110
105090-92190
105092-12550

105092-44201
105092-44680
105092-44700
105098-07060
105098-07900

105098-12020
105098-12021
105098-12022
105098-12510
105098-12511
105098-12520
105098-12521
105098-12530
105098-12540
105098-12550
105098-12560

105098-12570
105098-12580
105098-12590
105098-12600
105098-12610
105098-12611
105098-12650
105098-12960
105098-13510
105098-13511
105098-13591
105098-13592
105098-13610
105098-13622
105098-13623

WWWWWWWWWwWWwwWwWwWwwWwOoWwwWwwWwwwwwww

. No.

-1

-1

-1
-2

-1
-1
-2

-1
-2




Parts No. Index

Parts No.
105098-13990

105098-21900
105098-44500
105098-67010
105098-78540

105100-01300
105100-01330
105100-01331
105100-01410
105100-01660
105100-02020
105100-02021
105100-02300
105100-02310

105100-03081
105100-03131
105100-07300

105100-11100
105100-11111
105100-11310

105100-11650
105100-11660
105100-12020
105100-12550
105100-14091
105100-14100
105100-14400
105100-14600
105100-21200
105100-21400
105100-21590
105100-21600
105100-22400
105100-23910
105100-44330
105100-44360
105100-44490

Fig. No.

-1
-1

-1
-1

Parts No.
105100-44630

105100-44770
105100-44780

105100-44810
105100-44930

105100-44940
105100-55230
105100-55810
105100-55820
105100-59010
105100-59800
105100-66300
105100-66400

105100-76790
105100-77010

105100-77011

105100-77470
105100-77781

105140-07940
105140-34100

105140-76500

105170-14010
105172-44201
105172-44680
105172-44700
105190-01480
105190-01670
105190-01671
105190-01680
105190-01750
105190-07100

105190-12050

105190-12510
105190-12511
105190-12512
105190-12513
105190-12514
105190-12530

Fig. No.

8
24

24

Ref. No.

15
18

PWWWWW

-1
-1

> >

> > >

-1
-2
-3
-4

Parts No.

105190-12531
105190-12540
105190-12560
105190-12570
105190-12590
105190-13550
105190-14421
105190-21100
105190-21300
105190-21310
105190-21320
105190-21350
105190-21360
105190-21900
105190-21910

105190-28250
105190-28300
105190-28310
105190-28380
105190-28410
105190-28710
105190-35050

105190-44050
105190-44300
105190-59520
105192-59560
105192-59562
105192-59570
105198-13530
105198-13590
105198-13591
105198-13610
105198-13620
105198-13621
105198-21900
105198-44250
105198-44500
105198-44590

105198-55240
105198-55510

105198-55520

105198-55600

105200-22471
105200-22472

Py
@

NOGONO OGN
>

16 -1
16 -2

. No.

Parts No.

105200-22481
105200-22482
105200-22500
105200-22510
105200-22511
105200-22520
105200-22521
105200-51100

105200-92010
10520H-12550
105212-01910

105215-01200
105215-01670
105215-76490

105225-23200
105225-66990

105250-07070
105250-07310

105250-07320
105250-07330
105250-07340
105250-22090
105250-22091
105292-44200
105292-44340
105292-44680
105292-44850
105298-08100

105298-67010
105300-01690

105300-01920
105300-07070

105300-07910
105300-08510

105300-11290

-1
-1




Parts No. Index

Parts No.
105300-11330

105300-11801
105300-11900

105300-12560
105300-13200

105300-13201
105300-14200

105300-14700
105300-21381

105300-23200
105300-28450
105300-28700
105300-32500
105300-34040
105300-44220

105300-44451

105300-44460

105300-51500
105300-51510
105300-51550
105300-51800
105300-53100
105300-55080
105300-55340

105300-55520

105300-55610

105300-55700

Fig. No.

Parts No.

105300-55700
105300-55750

105300-59100

105300-59570
105300-61600

105300-66010
105300-66011

105300-66110
105300-66520
105300-66610
105300-66850

105300-76330

105300-76470
105300-76490
105300-78570
10530H-11290
10530H-21530
105340-44570
105340-44710
105340-44750
105362-78960
105370-07450
105370-55710
105372-07150
105400-11121

105400-11800

105430-28720

105430-67110
105500-07920

-1
-1

Parts No.
105502-66041

105502-67301

105700-14700
105840-66831

105840-66880
106100-02331
106100-21130
106100-44560
106100-44650
106100-44960

106148-13590
106383-44720

106383-44740
106530-13570
106530-13590
111130-02160
114250-12550
114250-51190
114250-53080
114250-53120
114250-53130
114250-53140
114250-53210
114250-53400
119285-66650

119625-11870

119625-11871

Parts No.
119625-11871

119625-11880
119625-11900
119660-77710
119660-77711
119800-53000
119810-22300
120270-61250
121250-44590
121450-01220
121575-21850
123325-02500
123672-83880
124060-39451
124060-39452
124060-66950
124550-51320
124550-51341

124550-51350

124550-51370

124722-59050

124766-59050

124950-22300
124950-51190

128170-11340

Fig. No.

17
33

-1
-1




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No
128170-11340 17 7 A 22217-080000 9 17 24311-000070 2 36 26106-060102 13 44
128170-51300 25 17 16 37 12 22 31 40
129100-51300 10 15 24 43 52 26106-060122 3 23
129209-61370 12 31 -1 22217-120000 5 22 15 8 5 29
29 19 -1 9 10 17 37 7 8
129301-03660 11 38 20 28 29 10 34
27 1 24 36 40 8 20
160120-76940 3 19 22242-000200 7 28 33 8 21
5 19 30 12 24311-000160 11 34 12 29
8 16 22252-000100 1 20 27 50 20 35
18 21 16 24 24321-000250 1 34 23 9
20 20 22312-030180 2 34 16 39 24 23
24 19 17 35 24341-000200 7 38 24
160260-01580 3 15 22322-030180 2 35 15 7 26 15
18 12 17 36 23 14 29 17
161690-07300 14 25 22322-030200 12 21 33 7 30 18
32 24 51 25117-003301 9 20 26106-060182 13 39
171008-77530 13 12 29 9 25117-003451 24 46 24 25 -1
31 21 39 26013-060129 8 17 26106-060202 1 35
172200-92020 14 9 22351-060012 1 9 24 20 2 37
32 9 13 37 26013-060142 5 20 3 21
174100-54120 10 13 16 12 20 21 5 26
25 15 26 22 8 22
174100-61600 12 6 17 5-1 26013-060162 8 18 23
174307-51170 10 5 22512-050120 20 6 18 -1 16 40
25 6 22512-050140 5 5 24 21 17 39
174307-51181 10 6 6 21 -1 18 22
25 7 22512-070500 4 10 26013-060202 12 42 20 23
174307-51700 10 25 5 24 42 -1 24 25
25 30 20 30 24 22 26
22117-050000 13 42 22512-070550 19 10 29 30 26106-060222 7 17 -1
42 -1 22512-100260 20 7 26013-060222 22 17 23 23 -1
31 38 23064-090220 7 16 26013-080189 3 20 24
22117-060000 2 41 16 A-1 18 20 26106-060252 9 21
13 32 23064-090370 7 16 A 26013-080202 22 15 24 47
31 7 23064-090400 23 22 -1 26013-120302 13 34 26106-060302 1 36
22117-100000 12 26 23080-013000 11 52 31 8 16 41
29 15 27 16 26022-050102 10 28 24 57
22137-060000 12 27 23414-080000 8 32 12 11 26106-060552 1 37
29 16 26 9 25 34 26106-060602 2 38
22137-080000 9 19 24101-060044 22 13 28 10 17 40
24 45 24101-060064 19 11 26022-060122 4 11 26106-060652 1 41
22190-060002 18 9 A 24107-062013 9 11 19 12 26106-060702 16 42
22190-100002 12 39 24 37 13 26106-080142 8 33
29 27 24121-060074 22 14 26023-060252 7 17 26106-080162 9 22
22212-060000 13 33 24190-120001 1 21 17 -2 26106-080202 3 14
31 36 12 10 23 23 18 11
22217-050000 13 41 16 25 23 -2 24 48
31 39 28 9 25 26106-080222 8 33 -1
22217-080000 1 32 24311-000060 16 38 26106-060102 8 19 26 16




Parts No. Index

Parts No.
26106-080302

26106-080322
26106-080352
26106-080452
26106-100502
26106-100552
26116-050082
26116-120352
26216-060352
26216-060402
26216-080222
26216-080452
26226-060222
26226-080222

26306-080002

26347-060002

26366-060002

26366-080002

26554-060162
26554-060182
26557-060082

26557-060142
26617-100002

Fig. No.

11
24
27

. No.

-1
-1

-1
-1

-1
-1

Parts No.
26636-050002

26716-060002

26716-080002

26716-120002
26716-160002

26717-120002
26756-060002

26756-080002

26757-160002
26777-120002
26796-100002
27231-150000
27310-070001

49934-000014
49934-000105
704200-92700
705050-53100
705090-01501
705090-01560
705090-01900
705090-02500
705090-11520
705090-11700
705090-11701
705090-21700
705090-22501
705090-23100
705090-23600
705090-23610
705090-23620
705090-51102
705090-55700
705090-61700
705092-92600
705092-92601

Parts No.

705100-01501
705100-02500
705100-11520
705100-11700
705100-11701
705100-23100
705100-23600
705100-23610
705100-23620
705100-53100
705100-66700

705100-76900
705100-92600
705100-92601
705190-01560
705190-21700
705192-66700
705198-55750
705200-01900
705200-51111
705200-92210
705270-22501
705270-22502
705300-32500
705300-61701
711100-51540
724550-51520
X211415502
X211425502
X211425506
X211425511
X21142742
X211428008
X211429006
X21143215

X211435502

w b

ONORPRFPWWORRPRPFRPWORDMRLREP®W

=

=
AN WO

-2
-2

Parts No.
X211442003

X211446012
X211455011
X211455502
X2114555500
X211458012
X21145866
X211459002
X211461005
X211465011
X211466605
X211468005
X211469002
X211479001
X211483003
X21148314
X21148856
X211495502

X2130350900

-2
-2

-2
-2
-2
-2




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.CYLINDER HEAD & BONNET
	3.AIR CLEANER & MUFFLER
	4.CAMSHAFT
	5.CRANKSHAFT & FLYWHEEL
	6.PISTON & CONNECTING ROD
	7.LUB.OIL SYSTEM & STARTING DEVICE
	8.RADIATOR & FUEL TANK
	9.FAN
	10.FUEL INJECTION PUMP
	11.FUEL INJECTION SYSTEM
	12.GOVERNOR & CONTROL DEVICE
	13.STARTING MOTOR
	14.TOOL & LABEL
	15.GASKET SET(OPTIONAL)
	16.CYLINDER BLOCK
	17.CYLINDER HEAD & BONNET
	18.AIR CLEANER & MUFFLER
	19.CAMSHAFT
	20.CRANKSHAFT & FLYWHEEL
	21.PISTON & CONNECTING ROD
	22.BALANCER
	23.LUB.OIL SYSTEM & BREATHER
	24.RADIATOR & FAN
	25.FUEL INJECTION PUMP
	26.FUEL TANK
	27.FUEL INJECTION SYSTEM
	28.GOVERNOR & CONTROL DEVICE
	29.REGULATOR HANDLE
	30.STARTING DEVICE
	31.STARTING MOTOR
	32.TOOL & LABEL
	33.GASKET SET(OPTIONAL)
	Parts No. Index

